
Restricted AL 12 

Page HO1 
FUSELAGE 

WINDSCREEN 

Cl. of 

Ref. No. Part No. Description No. | mist, Spec. EMUIP:| Plate 
off MLR. No. 

123456 _ LM. | 

_ WINDSCREEN, ASSEMBLY (£.B4.15.1001) - - - 297/81 

Spares for:— 

E.B4.15.1289 . ARCH 1 L65 - 297/34 
E.B4.10.4207 - BLOCK, corner, port 1 L65 - 298/14 

E.B4.10.4208 . BLOCK, corner, starboard 1 L65 - 299/16 
1439687 | E.B4.15.965 . BLOCK, sealing, arch and centre member, port 1 L44 - 297/39 
1439688 E.B4.15.966 . BLOCK, sealing, arch and centre member, starboard 1 L44 - 297/35 

33H/2245401 t . BOSCOPRENE, 2102 QR - Cc 297/40 
‘ . E.B4.15.19 . CLEAT, centre member to arch attachment, port 1 L65 - 297/10 

Attachments:— 

E.B4.15.335 . Bolt, special, 2 BA 90° c’sk head 2 | Monel K - 297/11 

Grade 

ForB 

12349 | £.B2.15.391 . Nut, special, 2 BA 2 | Monel K Cc 297/21 

Grade 

ForB 

28W/9419475 | SP15/C . Washer, 2 BA plain 2 - Cc 297/22 
: E.B4.15.20 . CLEAT, central member to arch attachment, starboard 1 L65 - 297/8 

Attachments:— ° 

E.B4.15.335 . Bolt, special, 2 BA 90° c'sk head 2 | Monel K - 297/9 

Grade 

ForB 

12349 | E.B2.15.391 . Nut, special, 2 BA 2 | Monel Kk Cc 297/17 

Grade 

ForB 

28W/9419475 | SP15/C . Washer, 2 BA plain 2 - ce; 297/16 
E.B4.15.25 . CLEAT, outer member to arch attachment, port 1 L65 - 297/67 

Attachments:— 

28D/1214031 | AS.1242/8C . Bolt, 2 BA c’sk head 2 - Cc 297/68 
28M/1006473 | A27/CT - Nut, 2 BA thin 2 - c 297/77 
28W/9419475 | SP15/C . Washer, 2 BA plain 2 - Cc 297/78 

E.B4.15.26 . CLEAT, outer member to arch attachment, starboard 1 L65 = 297/2 

Attachments: — 

28D/1214031 | AS.1242/8C . Bolt, 2 BA c’sk head 2 - Cc 297/3 
28M/1006473 | A27/CT . Nut, 2 BA thin 2 - Cc 297/13 
28W/9419475 | SP15/C . Washer, 2 BA plain 2 - Cc 297/12 

E.B4,15.27 . CLEAT, outer member to arch attachment, port 1 L65 - 297/59 

Attachments:— 

28D/1214031 | AS.1242/8C . Bolt, 2 BA c’sk head 2 - Cc 297/60 
28M/1006473 | A27/CT . Nut, 2 BA thin 2 - Cc 297/72 
28W/9419475 | SP15/C . Washer, 2 BA plain 2 - Cc 297/73 

BD Restricted 



Restricted 

page ie FUSELAGE 
WINDSCREEN 

® Cl. of 

Ref. No. Part No. Description on mea a = 2 No. 

123456 L.M. 

E.B4,15.28 . CLEAT, outer member to arch attachment, starboard 1 L65 - 297/4 

Attechments:— 

28D/1214031 AS.1242/8C . Bolt, 2 BA c’sk heed 2 a Cc 297/5 

28M/1006473 | A27/CT . Nut, 2 BA thin 2 - Cc 297/19 

28W/9419475 | SP15/C . Washer, 2 BA plain 2 - Cc 297/20 

E.B4.15.49 . CLEAT, side pane! support member attechment, lower, 1 L65 - 297/71 

port 

Attachments: — 

28D/7002428 | A25/6C . Bolt, 2 BA hex. heed 2 = c 297/56 

28M/9403520 | A27/CP . Nut, 2 BA plain 2 - Cc 297/80 

E.B4.10.3771 . Washer, profile 1 1L73 or L65} — 297/76 

E.B4.15.50 . CLEAT, side panel support member attachment, lower, 1 L65 - 297/38 

starboard : 

Attachments:— 

281D/7002428 | A25/6C . Bolt, 2 BA hex. head 2 - Cc 297/36 

28M/9403520 | A27/CP . Nut, 2 BA plain 2 - c 297/43 

£.B4.10.3771 . Washer, profile 1 {L73 or L65| — 297/41 

E.B4.15.51 . CLEAT, side panel support member sttechment, upper, 1 L65 - 297/64 

port : 

Attachments: — 

28D/1204937 | AS.1242/6C. . Bolt, 2 BA c’sk heed 1 - c | 297/63 
28D/1214033 | AS.1242/11C . Bolt, 2 BA c’sk heed 1 - Cc 297/62 

28M/9403520 | A27/CP . Nut, 2 BA plain 2 - Cc 297/70 

28W/9419402 | SP13/C . Washer, 2 BA plein 2 - Cc 297/69 

E.B4,15.52 . CLEAT, side panel support member attachment, upper, 1 L65 - 297/25 

starboerd 

Attachments: — 

28D/1204937 | AS.1242/6C . Bolt, 2 BA c’sk heed 1 = c 297/27 

28D/1214033 | AS.1242/11C . Bolt, 2 BA c'sk heed 1 = Cc 297/30. 

28M/9403520 | A27/CP . Nut, 2 BA plain 2 - c 297/23 

28W/9419402 | SP13/C . Wesher, 2 BA plain 2 - c 297/24 

E.B4.03.65 . MEMBER, centre (E.84.15.13) 1 L66 - 297/46 

Attachments: — 

E£.B4.15.339 . Bolt, special, 1/4” BSF 2 | Monel K - 297/18 

Grade 

ForB 

28D/9453970 | A25/15C . Bolt, 2 BA hex. heed 3 — Cc 297/55 

E.B4,15.341 . Nut, special, 1/4’ BSF 2 | Monel K _ 297/6 

Grade 

ForB 

28M/9403520 | A27/CP . Nut, 2 BA plain 3 = Cc 297/63 

AS.156/522 . Rivet 5/32” snepheed 12 = - 297/47 

28W/9419402 | SP13/C . Washer, 2 BA plain 3 = Cc 297/54 

28W/9419405 | SP15/E . Washer, 1/4’ plain 2 - Cc | 297/7 

Restricted BD 



Restricted A.L.13 

Page HOS; 
FUSELAGE i 

WINDSCREEN 

Cl. of | 

Ref. No. Part No. Description = Mati. Spon ee bic a 

123456 LM, 

E.B4.03.67 . MEMBER, outer, port (E.84.15.1291) 1 |S95 or S96; — 297/51 

Attachments:— | 

28D/1010031 | A25/8E . Bolt, 1/4" BSF hex. head 2] - c |29779 | 
28D/9140645 } A25/10C . Bolt, 2 BA hex. head 2 - Cc | 297/48 

28M/9403520 | A27/CP . Nut, 2 BA plain 2 - Cc 297/49 

28M/1011475 | A27/EP . Nut, 1/4’' BSF plain 2 _ C : 297/87 

280/17744 |} SP78/513 . Rivet, 5/32’' snaphead 7 - - 297/61 

28W/9419402 | SP1i3/C . Washer, 2 BA plain 2 - Cc 297/50 

28W/8418921 |} SP13/E . Washer, 1/4°' BSF plain 2 - Cc 297/58 

£.84.03.68 . MEMBER, outer, starboard (E.B4.15.1292) 1 |s96orS9G} — 297/42 

Attachments:— 

28D/1010031 A25/8E . Bolt, 1/4" BSF hex. head 2 co Cc 297/1 

28D/9140645 | A25/10C . Bolt, 2 BA hex. heed 2 - Cc 297/33 

28M/9403520 | A27/CP , Nut, 2 BA plain 2 cal Cc 297/31 

ZBM/1011475 | A27/EP . Nut, 1/4" BSF plain 2 - Cc 297/15 

280/17744 | SP78/513 . Rivet, 5/32" snaphead 7 - _ 297/48 

284/94 19402 SP13/C . Washer, 2 BA plain 2 - Cc 297/32 

7BVY/9418921 { SP13/E . Washer, 1/4" BSF plain 2 = Cc 297/14 

E B4.15,1293 . MEMBER, side panel support, port 1 L65 _ 297/52 

Attachments:— 

28D/9419397? | A26/12C . Bolt, 2 BA hex. head 2 -_ Cc 297/65 

28D/1204937 | AS.1242/6C . Bolt, 2 BA c'sk head 2 - Cc 297/68 

2BM (8403520 | A2TICP . Nut, 2 BA plain 4 - ¢c 297/74 

28/9419402 | SP13/C . Washer, 2 BA plain 4 - Cc 297/75 

£,B4.15.1294 . MEMBER, side panel support, starboard 1 Lés — | 297/44 

Attachments:— 

28B/9419397 | A25/12C . Bolt, 2 BA hex. head 2 — Cc 297/26 

281D/1204937 | AS.1242/6C . Bolt, 2 BA c’sk head 2 - c 297/37 

28M/9403520 | A27/CP . Nut, 2 BA plain 4 - Cc 297/28 

28 /9419402 | SP13/C . Washer, 2 BA plain 4 - Cc | 297/29 

93 | E.B4.15.35 . PANEL, centre, port (Pre-Mod. 4605) 1 - A 298/13 

1504253 | &.64.15.1893 . PANEL, centre, port (Mod. 4605) 1 - A ny 

94 | £.B4.15.36 . PANEL, centre, starboard (Pre-Mod. 4605) 1 - A 2939/7 

1504254 | E.B4.15.1894 . PANEL, centre, starboard (Mod. 4605) 1 = A 

119 |] &.B4.15.905 . PANEL, side, port (Pre-Mod. 4445) 1 - A 298/11 

1504255 | E.B4.15.1899 . PANEL, side, port (Mod. 4445) 1 - A 

120 | &.B4.15.907 . PANEL, side, starboard (Pre-Mod. 4445) 1 - A 299/12 

1504256 | £.B4.15.1901 . PANEL, side, starboard (Mod. 4445) 1 = A 
88S9 | E.B4.15.1045 . PIVOT, canopy ground release handle 1 - c 298/16 

E.B4.15.493 . PLATE, deflection stop 1 | Titanium - 298/8 

3144 

Attachments: — 

288/1213966 | A41/C16 . Screw, 2 BA c'sk head 2 - Cc 298/9 

8861 | £.64.16.1423 : . PLATE, capping, side panel, forward, port 1 - Cc 298/26 

Attachments:— 

281/1007974 | AS.1242/1-1/20 . Balt, 2 BA c’sk head 10 - Cc 298/19 

28D/1214091 ! AS.1242/2C . Bolt, 2 BA c'sk head 4 - Cc 298/18 

2AN/13371 | AS.1242/2-1/2C . Bolt, 2 BA c'sk head 7 - Cc 298/21 

8D Restricted



Page HOQ4 
FUSELAGE 

WINDSCREEN 

Cl. of 

No. Equip, Pla 
Ref. No. Part No. Description a Mati. Spec. 4 hte 

123466 LL.M. 

‘{) 8862 | E.B4.15.1424 PLATE, capping, side panel, forward, starboard 1 - Cc 299/17 

Uy 1 2/he5e Attachments:— 

28D /1007974-| AS.1242/1-1/2C . Bolt, 2 BA c’sk head 10 - Cc 299/13 

28D/1214091 | AS.1242/2C . Bolt, 2 BA c’sk head 4 - Cc 299/14 

28D/13371 | AS.1242/2-1/2C . Bolt, 2 BA c'sk head 7 - Cc 289/18 

€.B4.15.1577 . SHIM, deflection stop plate 1 jLam. Alum| — 298/6 

8863] E B4.15.69 . STRIP, capping, centre panel, forward 1 L73 c 298/16 

Attachments:— 

28D/13371 | AS.1242/2-1/2C . Balt, 2 BA c’sk head 18 - Cc 298/22 

8864 | £.B4.15.333 . Screw, special, 2 BA 90° c’sk head 8 | Monel K Cc 298/17 

Grade F 

7 or B 

8865 E B4,15.71 . STRIP, capping, centre member 1 L73 Cc 299/3 

Attachments:— 

8864] €.B4.15.333 . Screw, special, 2 BA 90° c’sk head 19} Monel K Cc 299/2 

Grade F 

or B 

8866} E.B4.15.83 . STRIP, capping, centre windscreen arch 1 - (eo; 299/4 

Attachments :— 

8867] E.B4.15.331 . Screw, special, 2 BA 90° c’sk head 26 | Monel K Cc 299/1 

Grade F 

orB 

8864] €.B4.15.333 . Screw, special, 2 BA 90° c'sk head 7 | Monel K Cc 299/5 

Grade F 

orB 

8868] E.B4.15.991 . STRIP, capping, windscreen longeron, port 1 L65 Cc 298/23 

Attachments:— 

28D/1214091| AS.1242/2C Bolt, 2 BA c’sk head 1 - Cc 298/28 

28D/13371| AS.1242/2-1/2C . Bolt, 2 BA c’sk head 5 - Cc 298/26 

28D/9709461j; AS.1242/3C . Bolt, 2 BA c’sk head 4 - Cc 298/24 

28D/ AS.1242/3-1/2C . Bolt, 2 BA c’sk head 12 - Cc 298/27 

28D/ AS.1242/5-1/2E . Bolt, 1/4” BSF c'sk heed 4 - Cc 298/25 

8869| E.B4.15.992 . STRIP, capping, windscreen longeron, starboard 1 L65 Cc 299/19 

Attachments:— 

28D/1214091| AS.1242/2C . Bolt, 2 BA c’sk head 1 - Cc 299/20 

28D/13371} AS.1242/2-1/2C Bolt, 2 BA c’sk head 5 - Cc 299/22 

280/9709461| AS.1242/3C . Bolt, 2 BA c’sk head 4 - Cc 299/24 

28D/ AS.1242/3-1/2C Bolt, 2 BA c’sk heed 12 - Cc 299/21 

28D/ AS.1242/5-1/2E Bolt, 1/4” BSF c’sk heed 4 - Cc 299/23 

8870 E B4.15.1421 STRIP, capping, outer member, port and 2 - Cc 298/1 

starboard 

Attachments:— 

28D/1214090! AS.1242/1-1/2C Bolt, 2 BA c’sk head 42 - Cc 298/3 

Restricted BD 



Restricted A.L.12 

Page HOS 
FUSELAGE 

WINDSCREEN 

Cl. of 

Ref. No. Part No. Description No |Matl. Spec. ae re 

1234656 L.M. 

8871 | E B4.15.1425 . STRIP, capping, side panel, aft, port 1 - Cc 298/4 

Attachments:— 

28M/1214090 | AS 1242/1-1/2C . Bolt, 2 BA c’sk head 1 - Cc 298/2 

28D/1214091 | AS 1242/2C . Bolt, 2 BA c’sk head 3 - Cc 298/12 

28D.13371 | AS.1242/2-1/2C © . Bolt, 2 BA c’sk head 2 - Cc 298/7 

8867 | — 84.15.331 . Screw, special, 2 BA 90° c’sk head 14 | Monel K Cc 298/5 

Grade F 

or B 

8872 | E 84.15.1101 . Screw, special, 1/4'' BSF 90° c’'sk head 3 | Monel K Cc 298/16 

, Grade F 

orB 

8873 | E B4 15.1426 . STRIP, capping, side panel, aft, starboard 1 - (e 299/8 

Attachments :— 

28M/1214090 | AS.1242/1-1/2C . Bolt, 2 BA c'sk head 1 - Cc 299/6 

28D/1214091 | AS.1242/2C . Bolt, 2 BA c’sk head 3 - Cc 299,15 

280/13371 ; AS.1242/2-1/2C . Bolt, 2 BA c'sk head 2 - Cc 299/11 

8867 E B4 15 331 . Screw, special, 2 BA 90° c’sk head 14 | Monel K Cc 299/9 

G:ade F 

orB 

8872 | E8415 1101 . Screw, special, 1/4"' BSF 90° c’sk head 3 | Monel K Cc 299/10 

Grade F 

orB 

BD Restricted 



Restricted 

FUSELAGE 
WINDSCREEN 

CA. of 

No. quip.) Plate 
Ref. No. Part No. Description otf | Matl. Spee. m.r.| No. 

123466 LM. 

Restricted 8D 


